

Declaration

MASTERTENT Test

It is hereby certified that tests on the product denominated Mastertent, produced by the Company



Förche 7
I-39040 Naz/Sciaves (BZ)
Tel. 0472 977 100
Fax 0472 977 190
www.mastertent.com sales@mastertent.com

have been performed in the wind tunnel.

The results obtained by the tests performed on the products mentioned below:

Tent measurements 13 x 13 ft

Test carried out on smooth ground:
Fastening with 4 zinc coated plates of 61 lbs:
Wind speed **max.: 30 mph** **no movement**

Tent measurements 20 x 13 ft

Test carried out on smooth ground:
Fastening with 4 zinc coated plates of 61 lbs:
Wind speed **max.: 30 mph** **no movement**

Tent measurements 26 x 13 ft

Test carried out on smooth ground:
Fastening with 6 zinc coated plates of 61 lbs:
Wind speed **max.: 30 mph** **no movement**

Fondmetal Technologies Srl
Via Bondenese 31
44041 Casumaro (Fe)
Ing. Jean Claude Migeot

A handwritten signature in black ink, appearing to be "JCM", written over a light gray rectangular background.

